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Tk

UM IRAL NDAO 3. 89V 3900mAL/ 15, 2Wh (RATED)
1020mAh 15, TWh (TYPICAL)

B RO,

A ob L A Chinese
Name of Sample XX RECIARGEABL LITHIUM TON POLYMER BATTERY ND40 3. Suv
English 3900wAh/ 13, 28 (RATED) 1020mAh /15, 7Wh (TYPICAL)
HaashS 1121120364
Sample No.
ESTR-N 1 REH offd) TR
Consignor SCUD (Fujian) Electronics Co., Ltd.
4 F8 LS CEM R L B el
Manufacturer SCUD (Fujian) Electronics Co., Ltd.

Test method

ST/SG/AC

L 10/11

WA kg BBl T )
UN Manual of Tests and Criteria ST/SG/AC. 10711/ Rev. 7
Section 38,3

s R
Rev. 7 38.3

FIR A

ST/SGAAC

2 I Qb R bttt T

01T /Rew. T 38,3 UN Manual of ‘L ST/SGAAC 10/11/Rev. 7

lests and Criter

Criterion Section 38,3
*%'%9}“%* ﬂl L"x ';'i-ii& A ["r !ar}“)J IIE v
LB SHEEANES. R Yo
Appearance Silverv and vellow Aluminum-plastics shell

FoudE g B

Accepted Date

2031=12=12

Azt 8

Test Date

2021-12~2] =

2022-01-06

23R B

Test Items

ety T RSEAEL s GG ; Rl plli s AR R gl o
Altitude simulation, Thermal test, Vibration, Shock, External short
cirenit, (rush, Overcharge, Forced discharge

45 16

Conclusion

R, PR I T R Bk T
The sample has passcd the !

ST/SGAAC 10/11/Rev. 7 Seetion 38,3

BOST/SGANC 10711 /Rev. 7 38, 3l wisk

test items ol N tnal ol Tests and Criteria

LA Date): 2095001 17~

&

Comment

nf L S L i Rechargeable Single Cell Battery. /

FH B {a st

Consignor
Address

Ff
Approver:
IR%

Title:

1%

B R

& )

Compiler:

T
Checker:

Tk 43 Bg

(Vice chief engineer)
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Fr| B & AR

Name of Test

WFREERIATELHT

Standard requirement or The

) £ R

¥y

HIE

1 s (PR
No. Blilise Nifabsrof Standard Test Result | Conclusion | Remark
ltems
I G bRt T
T A, WER STASG/AC L0/ 1/ Rov. T 38,3 BURTI W 42 1
| S LN Manual of Tests amd Criteria She: Apheindi i s
Altitude ST/SG/AC. 10/11/Rev. 7 Section 383 Test T1 G Passed
simulation 2
W 7v A CiAd0 Mkl T
Wil FY ST/SGAC 10711 Rev, T 38,5 iA40T2 W] 4 2
2 ﬁ‘ﬁ'u}ﬁ LN Manuad of Teses and Criver i Sei Abaehdis 2 Ir{{-l.
Thermal test  Forssi A 10711 e, 7 SoeLion 8 8 Tos \ppoind ix 2
Feassoeidd
Uidvlv Cikys A T
H= WS ST/SG/AC, L0/11/ Rov, T 38,03 18485712 WL 2 3
3 " ﬂE:ZSiJ LN Manual of Tests aml Criteria See Appendix 3 i
Vibration ST/SGAAC. 1L0/11/Rev. T Section 28,3 Test i ' Pasing
HET I s byl T
Mk WER ST/SGAAC 10711/ Rev. 7 98, DRESTY WY e 1
| UN Manual of Tests and Criveria See Anpendix 4 &k
Shock ST/SG/AC 10711 /Rev. T Section 38,3 Test T4 o Prsked
XTI €tale fhgidt T
3 ST/SGANC. 10411 /Rev. 7 383 X46TH W% 3
3 E &[\ﬁﬁ%h R LN Manual of izt\'l\' and Criveria See Appendix 5 I/H‘J!r
xternal short  [qr/se/ac. 10/11/ev. 7 Seetion 283 Test Pagsid
circuit T.5 EAE
7T I CIRGe FFRHE T
rae Y ST/SG/AC 1070 /Rev, 7 48,3 lB2T6 WL Ao 6
6 }?fﬁj_ UN Munual of Tests and Criteria Sev Appendix 6 1"\1‘:;
crUSh SET/SG/AL L/ Rew, & Sowetien $ B ' Do ]
Passed
Wi CLUEs fidgadi T
2 WES STASGAAC, TSN/ Reve T o883 T W X 7
7 M LN Manual of Tests and Criver Sere ,‘:;JU\'WH\' 7 &
Overcharge ST/SG/AC 0/ 11/ Rev. 7 Seetion 38,3 Test i P
.7 S
1 5 IR s fibyft 7
- W ST/SGAAC, 1011/ Rev, T 38,0 tasTs Btk R
8 ?Ezﬁ;ﬂ]’ﬁ{% li Minua | .‘r' ;\rﬂs ;un\l f'ri?rrl.lu ST::,II‘{::I‘:“M.\‘ Q 'I’;- bt
Forced discharge [sv/sa/ac, 10/11/kev. 7 Section 28,4 Test o Pacsod
1.8 s
Ao BRI, A1 ‘ FRuili g - 21 C—22 GREZN i ST
Test Environment Ambient temperature:21°C-22°C;Ambient humidity: /%
Condition
Ao B
. Test Item
2 QAR — ——
> oA id
Subcontracted Test saFwmE | AR [ %
Condition Subcontracted | Name Post Code
Laboratory Kok W, 7% i

Address

Tel
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)X WRIAB L4 | e
|

No. Name of Test ltems Altitude simulation

Y At i ”,’.nﬁ“:, -
*;f-uct’: /’]“-'f-&’niyifeé KIZAT Befor RITJE After FERE 5?']4’-\‘{',& Hph,

5 Sample Status & T3 E 2 FF#HE | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv | Other
No. g vV g Y % %% Event
VCoE &7 1| _ _ _
001 o iy le gl | (B2 D2BR 112 52. 0305 .42 0.00 100,00 | ©
O A
002 | oy ot | 52,2481 4,43 | 52,2497 | 4.43 0. 00 100.00 | ©
’ ICYCRE A 7oL - . ‘ oo DETo “
003 | |y WowEEE ) 5o 0560 | 4.43 | 52.2578 | 4.43 0.00 | 100.00 | o
004 | |y om®BRh L sp q066 | 4043 | 52,4981 143 0.00 | 100,00 | o
005 | joxc tutty somreed | B2 1878 43 | 521894 | 443 0. 00 10000 | 0
o D e o R 43 | 52.0953 1,43 0. 00 100.00 | ©
JACY “‘:/s.-*': _ _ - _ _
007 | uereror e N lws, 5097 4.43 | 52.5941 | 4.43 0. 00 100.00 | ©
LACYCHE A 7 Bl o z i
008 | sseveporsil | 52.1896 L43 | 52,1909 .13 0. 00 100.00 | ©
ZACYCTE A e _ !
009 | poriue R 1 52,0805 | 443 | 520010 | 443 0.00 | 100.00 | ©
010 2ACYCTE R A 51. 9242 1. 43 E1 Q05¢
2ACYC Fully chireed Jd. WL s Pt o | nl. 94209 l. I.} (] ()[) i{)“ UU Q

I o this space intentional |y
N k- lere hlank

&iE: LR V-IRA D-MRR R-20 3 F-R K 0-ZH. LAR. LMK, LaE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting.
No Disassembly,No Rupture & No Fire.
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FF

No.

IR B AR

Name of Test [tems

LSRR

Thermal test

e

ok A&

h‘h-@f’}?}"]_ Before

RIS After

RERK

R o B HoA

H = = .
%5 Sample Status RE | FHEE RE FF#& 4 /£ | Mass Loss| Residual | 3%
Sample Mass ocv Mass OCv OCV  |Other
No. 2 i 2 ¥ o % Event
001 et e | 52,0305 42 | 52,0146 1. 34 0. 03 9. 19 | 0
WO AR _ - - . o ’

002 | e o | 52 2487 143 | 52,2304 | 4036 0.03 | 98.42 | o
003 e el 89, 95TR .43 2. 2418 .34 0. 03 97. 97 0
WS A PE ] — . - 0o . }

004 | e tor e | 524981 1. 43 52,4830 | 4.36 0. 03 98.42 | ©

- ICYCE 42 FE 59 1894 W 59 1795 0. 02 a8 49
9 1CYC Fully charged LG £3 CE R L 36 - 03 10, 42 0
AUV SE 498 1] e = " = R ” y
008 | ssche iy ordate] BELGEE3 .43 | 52.0799 | 4.36 0. 03 98.42 | o
DRCYOSE 250 _ = P ; g
007 | yseve Funty s 1[52::594] 1. 43 2. 5794 4. 36 0. 03 98. 42 0
008 | wsore gt | 52,1909 113 | 52,1764 1. 36 0. 03 98.12 | o
2LYCE T FE o ; = s } o
009 | are a2 0910 .43 | 52,0756 1.3 0. 0 97. 97 0O
010 L e 51,9259 LA3 | 519088 1. 36 0. 03 98.42 | 0o

250YC Fully chargoed

R

Ihis space intentionally
lelt blank

k. L V-IRA D-MA R-8EL F-AL K 0-Zitih. R4, MK, ok fl.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

TALK,
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il 3 BRAE L4 | hid)

No. Name of Test ltems | Vipration

A A—:‘;— fore 3 -—é\ ter 2_ lo
¥z, H 2ok A RIEH] Before RIS After FERA | R E| ik
%% Sample Status Vi3 i i R FF#d, /E | Mass Loss | Residual | I %’i

Sample Mass ocv Mass ocy ocv Other
No. ‘g 'V ‘o 'V % %% Event
001 e R 52016 | .34 | s20162 | 4.3 0.00 | 100.00 | o
002 | goEERl oo |52.234| 436 [s22352 | 435 0. 00 99. 77 0
003 | st Re lsaoa18 | 434 | 52,2426 | A, 34 0.00 | 100.00 | o
004 | el A2 4830 | 436 | 52,4835 1. 36 (0. 00 100. 00 0
005 | |y umBRE 521735 | 486 | B2 1742 1. 36 0.00 | 100.00 | o
006 | e Bl 1520799 436 | 520809 | 436 0. 00 100. 00 0
007 | ool le2.5794 [ 4.36 | 52.5796 1. 36 0.00 | 100.00 | o
008 | gl o |52.1761| 4.36 | 521768 | 4.36 0.00 | 100,00 | o
009 | aiRERL Clsporse | 434 | s2.0761 | 434 0.00 | 100.00 | o
010 bl 5LLO0SS | 4.36 | 51.9100 |  4.36 0. 00 100.00 | ©

250YC Fully charvged

') |\',,‘_‘o|r This space intentionally
i | s lelt hlank

#iE: LR V-RA D-MRR R-8R PR K 0-Aiih, LiRA. AR, RaE, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting.
No Disassembly,No Rupture & No Fire.
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A AR B L AR ki

No. Name of Test Items Shioolk
RIEA] Before RIS After e
# 5 HS kA —— RERE |FEOE | L1
g Sample S'l:;lJuq RE | FROWE| BT FF3&d,JE | Mass Loss | Residual | BL%&
suiiple| S Mass ocv Mass oCv OCV | Other
No. 2 A% £ 'V % %o Event
ICYCHE 4 Ao le = > ’ = = - e
001 | ey ioriiiet | 520162 4034 52.0174 | 4.33 0. 00 99. 77 0
002 | oy nnmdEE ol goosse| 435 | 522374 | 4.35 0. 00 100.00 | o
. NCSELTE = . . B 4 P
003 mw]‘E '_:”T\.J. tj‘lh.‘jllr‘-'::wd D2. 2426 4. 34 52.2456 4. 33 0. 00 99, 71 0
ICYCHE A FelL = e — = - g s
004 IYE Fully ehirged h2. 48345 1. 36 22, 4801 4. 35 0, 00 99. 77 0
005 | evemriint | 52.1742 1. 36 52. 1757 1. 35 0. 00 99. 77 0
. 2ACYCTE A AL L o " = S -
B | oy e | 52.0809 | 4.36 52. 0827 1. 35 0. 00 99. 77 0
- ZACYCIE AT -9 crae an =9 =17 e a -~
U()( SACYC Fully charped -’]2. -’)ls”‘l l. wil’) :).-'_'. )hl { I ) () ”(] (J\). (] ()
2ACVCE A A _ - .- ~ g o e o
008 23OV [ r:,iL\“ .1}_‘.{‘ n2. 1768 .36 2. 1796 135 0. 00 99, 1 0
009 | ssere pureiiel | 52, 0761 13 52. 0791 33 0. 00 99. 77 0
250YCE TR - ’ s = = i ) -
010 FACYC Fully chirees 51,9100 1..36 51. 9152 1. 35 0. 00 99. 77 0
Voo e his space intentionally
ik e lelt h'ank

ik L V-IRA D-Af4R R-# % F-AL K O-Z i, LHA. LMk, ki,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

ALK,
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Il

5

Frm R B LA

YRR

No. 7 Name of Test Items External short circuit
P 2 g
ot s Mk s FARE

Sample No.

Sample Status

Max. External Temperature

Other Event

FE
NCoE o 7 e
001 1('\‘(1't i\’w[LI;T\'I Q?T,l.t;lg. d . 7 0
e —
002 T g [-ﬁ,l.%gm 57. 7 0
003 1(\:H;':11§/]LLIEH1 7.4 0
001 0 Ly st 36. 7 0
005 1(‘\1".;:-:, \ |.I|wi | 6. 0 2
006 25(';-:\ lm \-"H‘ir‘];‘:n\-g-'-.J 26. 0
007 hcfr)(l\fn}— lf/l\lﬁh[.l:‘l 26. 9 0
008 _)jm";’ﬁﬁ\";f:l 56. 6 0
009 ,1(;[‘[flu”t‘}!" 6. 3 0
010 2HCYCHE 4 AL 55.3 0

25CYC Fully charged

LA

intentionally Jeft
blank

This space

@iE: DR R-EL F-AL ) O-FfBIR. ALK, Lok,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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A 6 AR B & AR I
No. Name of Test Items Crush
Hu%s kA o R R HEA S ALE

Sample No.

Sample Status

Max. External Temperature

Other Event

. C
011 ]"‘!]‘f v ‘:[ A 0
012 T e e i 21,6 O
013 o f'l . 21, 6 0
a1 u",']ti"\:':;J\‘;?{.:‘:i‘:fjlt:'i ty zl.9 X
015 " ":T L 21. 9 0
016 B s By 18 0
018 S 1.8 0
019 sgH m[HH 21. 7 0
020 ZECHC B0%TF S 21.8 0

25CYC 20% Capacirty

BUF5E0

This space intentionally

blank

left

ik DIk F-AK O-RfBik. RACK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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B/
B% . A E LA LA
No. Name of Test Items Overcharge
el T Hou K& H I R

Sample No.

Sample Status

Other Event

LCYCyEAs fotl

5
U_I 1 \( V\Ll [ "!]ill';;"\l ()
. LCYCSE ARl
)9 - - )
022 1CYC Fully charged {
iy 1ICYCse e
) i
023 1CYC Fully charged @
LOYCSE A ALl
0 A yH 0O
024 1CYC Folly charged
= Y - 1]
9 4 v}
025 v | & )
= 25CYCHE A Al
) » - : )
026 23CYC Fully charged ¢
')T""J‘.'/ Ao
027 . S5CYCoédezint 0
25CYC Fully charged
028 25CYCHE A AL 0

25CYC Fully charged

This space intentionally lelt blank

i DR F-A2 K 0-Ffidik. FAL K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 ¥R e 4 AR el it 4 A,
No. Name of Test Items Forced discharge
H b5 IR A Py
Sample No. Sample Status (/)‘lh l l_“\ i
€I Cver
LEY O 00
L
029 ICYC Fully discharged O
LCYCE AL
2
030 LCYC Fully discharged O
. 1CYOSE s
031 1CYC Fully discharged 0
1CYCHE A Al Hh
39
032 1CYC Fully discharged O
o ICYCSE ol
033 ICYC Fully discharged 0
. LCYCHE A R
034 1CYC Fully discharged O
. ICYCHE BmL
035 1OYC Fully discharged O
= LCYC e A
036 LOYC Fully discharg 0
- TCY Oy iy
057 1CYC Fully discharged 0
- 1CYCSE AT
038 1CYC Fully discharged 0
DEOV (L L b
20 2H0YCHE Al
039 25CYC Fully discharged O
28CYCIE 4y
040 25CYC Fully discharged 0
2ROYCSEAs I
041 96CYC Fully discharged 0
2CYVCHEA I HL
19 :
042 25CYC Fully discharged 0
043 25CYCTE AT
' 25CYC Fully discharged 8]
2ACYC A R
011 23090 Fully discharged 0
o 25CYCHC AL
=9 25CYC Fully discharged 0
046 25CYCHE 4oL
Z 25CYC Fully discharged O
= 25CYCHE 4o
047 SECYC Fully discharged 0
. 25CYCHER T
048 25CYC Fully discharged 0

&iE: DR F-ALK 0-ZfiB4k. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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= ;
!“ Li-ion 00

MOTORO RS M3 MODEL ND40
TR A (0 ) f B
50 98 (<0 ) AL A 0

iGEABLE LITHEIM 1ON PCLYMER BATTERY
DE PCLIMERO DE ION DE LITIO
POLMERD DE mu‘éi E LITIO
ALION POLYMERE

1M POLYMER 1ICP5/B4/83 58312412014

AR SEZER/BTRE R/RATED CAPACITY 3850mAhH 5 20
NOMINAL VOUTAGE 3 80V == ARSZIITYPICAL CAPACITY 4620mAntS. Tt
RECAUCION AVISC_AVERTISSEMENT PERHATIAN. T &
R SAFETY INFORMATIDN. | VEA MANUAL PARA
SEGURIDAD., | CONSULTE INFORMAGOES DE
ZA NO MANUAL . | VOIR MANUEL POUR INFORMATION SUR
| LHAT PANDUAN UNTUK INFORMASI KESCLAMATAN. {
HARGE VOLTAGE 4.48V | TEGANGAN 151 DAYA 4 48V
YoRE. HE AEGRAAD. BHEAEUN,
ENBREL, ANATAEFAT. RRIAERLER.
TERUBTe BV | PHEHFHERETERAN,

-

. TiS 2217.2548

LenpvolThailand}
Limited

CHINA UiBUAL L CHINA
i SBIBDIASOR 407454
j Ewsctronies Co., L

s 14 4




